
 

  

 
CITY OF SANTA PAULA 

 
REQUEST FOR PROPOSAL  

TO PROVIDE SERVICES 
 

  
 
PROPOSALS ARE DUE: Not later than 3:00 P.M. Thursday, April 7, 2016, at the 
City Clerk’s office at 970 E. Ventura Street, Santa Paula, CA 93060. 
 
The City of Santa Paula (City) is requesting proposals from qualified companies to 
provide contract operation and maintenance services for the City Water Reclamation 
Facility.  The Request for Proposal (RFP) is enclosed. The RFP provides an 
introduction, schedule, City background, scope of services, deliverables, proposal 
requirements, insurance requirements, and evaluation criteria among other information. 
 
The successful company shall execute a Professional Services Agreement with the City 
[...]
an initial screening structure and/or device used to remove large floating objects such as

rags and sticks that might dog or damage the treatment equipment After Initial

screening, additional soIkb and other organic and Inorganic materials win be removed

through fine screens ahead of the membrane btoreactor treatment unit. From this

primary tnsetment unit the wastewater wilt flow to the membrane bloreector treatment

unit (secondary treatment). The use of micro-filtration membranes with pore sizes

usually between 0.1 and 0.4 microns (urn) at this unit wHI ensure the retention of

suspended matter end lead to a considerable reduction of the amount of bacteria In the

outflow. The treatment may Include disinfection using ultra violet radiation and/or a

sodium hypochlome contact chamber to meet Tide 22 standards for treated wastewater

reuse. The treated wastewater wHI be reused once the CEQA and THIe 22 requirements

are met and the Regional Board Executive Officer has approves If s reuse. To reduce

Page3

O

EXHIBIT D



^F^l

City of Santa Paula
Santa Paula Wastewater Recycling Facility

Order No. R4-2007-0028

odors generated from new SPWRF operations, the headworks and dewaterlng facilities
will be enclosed or covered. The odorous air will be removed and treated with foul air
scrubbers and/or blofllter. The disinfection level required for the treated wastewater
discharged to the percolation/evaporation ponds will be according to the limits
established In these WDR's. The disinfection level required for treated wastewater reuse
will be In accordance with water recycling requirements established per Title 22
requirements.

11. The percolation/evaporation ponds would be built on approximately 34 acres of agriculture
tend and would be located In and around Section 21, Township 3N, Range 21W, San

?!."£?,£? ??*" * Merldlan (RO"™ 2: SPWRF Area Map). The new SPWFs latitude Is
" 20 fM;fc'°"8itudei.119'>04M5". The percolation/evaporation ponds are located to
the wsst of Peck Road In the Santa Clara-Santa Paula hydrologlcal area.

12. The Regional Board Is classifying the discharge to the percolation/evaporation ponds as a
discharge of treated wastewater that Is subject to Waste Discharge Requirements, and
has notda»««i the discharge as a groundwater recharge project Dial Is subject to State
Department of Health Services groundwater recharge criteria.

13. The Flood Insurance Rate Maps (FIRM) (1985) published by the Federal Emergency
Management Agency (FEMA) for the area In which the project site Is located indicate
mat a part of the evaporation/percolation ponds are within the 100-year flood zone The
project site would be effected by flood overflow from Fagan Canyon and the Peck Road
Drain. Both the Fagan Canyon drainage and Peck Roed drain are located to the east of
he project site, approximately 2,500 feet and 25 feet, respectively. The FIRM Indicates
that the project site Is located within Zone AO (I... rone which would experience shallow
flow of one foot In depth) and would experience flood overflow. Additional areas to the
west of the project site (i.e. Adams Barranca and Todd Lane) have been Identified as
areas of overflow that might affect the project site. It should be noted however, that
nowsfrom these drainages may have been reduced or eliminated by channel
SET »«"• <ir"l™0« •*>«> publication of th 19B5 FIRM A dtild

14.

hese drainages may have been reduced or eliminated by channel
SET™ i i »«"• <ir"l™0« •*>«> publication of the 19B5 FIRM. A detailed
hydraulic analysis Is underway to determine the actual level of reduction In overflow
levels for the project alte from these Improvements.

A hydrotoglc study of the Santa aara River (2000) has been undertaken by the Venture
County Watershed Protection District (VCWPD) to determine the 100-year flood plain
imlts since preparation of the 198S FIRM for this area. Draft Information derived from
his analysis Indicates that the 100-year Hood zone for this part of the Santa Clara River

Sif £ mflU "* cum>nt 198S FIRM k>catlon- ■"» **» M "<* ««lya flooding
wMn the City of Santa Paula, but instead focused on potential river-related flooding. In

ZSSSi H"10"9,11 ?"* °r VCWPD hM "* >d°Ptod <*«"> ™*«» "twdptaln limits, the
VCWPD Is required to use the document for land planning and development purposes.

defined s" "" """^ *"" "" Pr°)*Ct"" " l0C*t*d outs"" 0( lh* FEMA Bnd vcWpD

Page 4

EXHIBIT D



City of Santa Paula

Santa Paula Wastewatec Recycling Faculty

Order No. R4-2OO7-O028

15. The Discharger has stated In the Environmental Impact Report that to protect the site

from a 100-year storm event, an earthen dike would be constructed alorig the southern
boundary of the new SPWRF site. The earthen dike would be five feet high, ten feet

wide end extend approximately 4,850 feet In length. Construction of the dike system Is

subject to the requirements of Clean Water Act section 401 and 404 and of the Ventura

County Watershed Protection District.

16. The Discharger owns and operates five municipal water supply wells (Wells 1-B. 11,12,

13, and 14) that supply drinking water to the residences and businesses m and around

the Oty of Santa Paula (Figure 6: City of Santa Paula; Water Supply Welts Location).

The five weds can produce up to 10.6 mflHon galena per day and are the source of

drinking water for tha community of Santa Paula. The groundwatar quality compiles with

as primary State and federal drinking water standards. However, tha groundwater has

exceeded the secondary maximum contaminant level of 50 parts per bHHon snd 500

parts per mlHon for manganese and total Dissolved eolds, respectively. Meny residents

use self-regenerating water softeners to reduce the hardness levels of the water

produced from CRy weRs. However, self-regenerating water softening systems using

salts discharge the salty waste (brine) directly Into the sanitary sewer system. The

Discharger believes that eliminating the need for the home water softeners will reduoe

the concentration of the chloride entering (he existing SPWRF and new SPWRF.

Consequently, the Discharger has adopted Ordinance No. 1160 (copy attached and

Incorporated herein by reference) which prohibits the Insulation or replacement, of

residential self-regenerating water softeners dlschsrglng to the City sanitary sewer

system within the City of Santa Paula. Ordinance No 1160 authorizes the City Msnsger

to promulgata administrative police, and procedures designed to enforce the Ordinance

and to estaDJisn a Duy*Dacic program to assist in reducing the number of snutlng

residential self-regenerating water softening applfanoss. To Improve water quality and

reduoa discharges of self-regenerating water softener brines, the Discharger Is analyzing

alternatives to construct a centralized we! water treatment system. A membrane

technology la currently an alternative being considered. The Olscherger win select sn

appropriate softening technology lhat can be the most cost effective treatment

technology system and that complies wtth the requirements of this Order.

The Discharger proposes to discharge the hsrdness waste generated from the

centralized wall .water treatment softening system by commingling K wtth the effluent

from the SPWRF. The commingled wastewafer mixture win be discharged only If It

meeta Basin Plan Water Quality Objectives and complies with the requirements of this

waste discharge requirement.

The following table displays wster quality of the municipal well water and the existing

SPWRF effluent

Paga5

o

o

EXHIBIT D



f>

City of Santa Paula
Santa Paula Wastewater Recycling Facility

Order No. R4-2007-0028

•. Nitrite as N

innanese

«ty_

units' I Well IB" I Well 11'

Average. Ave.

ngll.

noA

if™

TET

«5T"

Well 12"

446.2

Well 13' Well 14J SPWRF

Effluent

eT"

B55T|

• ceo,
sn.lva«p.rtbm.«llhin.19

3: Bnedonan>lyH>onJUnaie,2II04.
4. TTie MgheattavalreoonlMt in 2002.

I r;li"S!!l!aM"*'"orNl"llnll"tfer»rDlln*»»M'-
6. B.ilnPliioOlj.dlv.fcrgrajnamtof.

flvehun^T S,"^"6^""", MrVlM' an<i h00kUpfive hundred feet from the edge of the Infiltration ponds.

""T r"! <B1' B2' "nd B3» '" loc"ed "»«• '"• project site area
?T I^I!" prtor to <">""""=«<'" "f the new SPWRF. Additional

)"" loca(«d Immedletely east of the project .lie, outside the
"0™"!''«™«»(01. G2. G3) are located approximately 150

r T !T1 aoulhwMt n»poctlvely of the project site, adjacent
Wdn^ wXoclttons " """Poratlon/percolatlon pond area, as shown in Figure 6:

l^H! f^l ""-Sf c?"5trui*!d « • ™»location approximately 1.200 feet southwest
£lF I Discharger Is planning on acquiring approximately SB acres of

I"!?' £Sly for a9rteullur* •'«' decommissioning the existing
rfE*^ ? JS? 1hLnm* SPWftF hM !tarteli oP»">«o™- The new SPWRF wll
dfecharg. treats wastewater to evaporatlorrfpercolation ponds and ultimately make highly

' KSlT^T 8bl°!* "0*™*™ <8M RS-^s 7 »nd 8). The new SPWRF will
be designed for an average dally dry weather How of 4.2 mgd and the peak day hydraulic

£2L?P"2L'<i.8'0 ms4 *" "*" SPWRF m" lnoluda «» follo*ln9 Raiment
prDCOSSov flnu i8Cllltl6Si

Flow Equalization Tank
Influent Pump Station

Splitter Box

Sludge Dewatering and Thickening Building
Control Building

Mechanical Building

Future UV Tanks or Chlorine Contact Tank

Page 6

EXHIBIT D



City of Santa Paula

Santa Paula Wastewatar Recycling Faculty
Order No. R4-2O07-O028

Aeration Tank

Odor Control Flltere

Membrane BJoraactor

Future Recycling Water Tank

Future Recycled Water Pump Station

Evaporation/percolation Ponds

20. The new SPWRF win produce an affluent better Han that produced by secondary
treatment processes as required by the United States Environmental Protection Agency

(USEPA) for pubUdy owned treatment works (POTWi) treating municipal wastewater.
The Discharger Indicated thet the new SPWRF win be designed to produce the following
treated effluent water quality (described In the engineering design proposal and
proposed In the Final Environmental Impact Report for the Santa Paula Wastewater
Reeydng Facility, April 2005):

ynjft!
Biochemical Oxygen Demand (BOD,) mg/L
Total suspended adds (TSS) mgfL
TurMdKy NTU

OH and grease mg/L

SatOeable Solkja mg/L

Total CNorlne Residual mg/L
Mtrito NHrogon - mg/L

Nnfatw sno Nitnto ™ N nw/L

Total dbsdved solids mod.
Sulfite mg/L

Chloride mgrL

Boron mg/L

Fluoride mg/L
Total Conform MPN/IOOmL

10ork

lOorkws

2orless

10 or low

0.1 or less

Sor lees

lorless

5.0 or less

2,000

800 or less

110

1.0

1.5 or less

2.2 or less

mgfcwWgrwwpf Mm NTU: «tihdunmifc. totldly mlt MPWwUnvj«lMuMil«rwmlwf|» IMw—aw.

Subeaquentty, however, the Discharger has become concerned that It may not be able to
meet the groundwater quality objective of 110 mg/L for chloride. The Regional Board Is

considering either a regional solution for the area of Flllmore, Santa Paula, and Phi. or a

case by cm approach solution for those facHltlea with chloride Issues In the arss.
Therefore, an amendment to this chloride limit may be made according to TMDL studies
as explained In Finding 32. The reconsideration and action taken Is tentatively scheduled
for reopaner by September 2008. A new water quality objective for chloride Is expected
for the Santa Paula area by tha time thla new SPWRF Is In operation and discharging to
the Infiltration ponda and/or subsurface Irrigation.

The new SPWRF site and associated project components are located In an
approximately 50-acra tract along Todd Lane, south of highway 126, wait of Shell Road,

east of Adam Barranca, and north of the Santa Clara River In Santa Paula. Depth to
groundwater at the project site ranges from s depth of 14.76 to 40.00 feat balow ground

surfsea. Qroundwater gradients generally appear to parallel the ground surfece, gently

Psge7

Q

EXHIBIT D



City of Santa Paula

Santa Paula Wastewater Recycling Facility
Order No. R4-2O07-O028

sloping downward to the southwest. During wet years, groundwater may rise to within
ten to eleven feet of the ground surface in the southwest area (along the Santa Clam
River).

The Discharger has been conducting quarterly groundwater-monltorlng from three drill

hole/wells (OH-3. DH-4. and DH-5) (Figure 9: Drill Hole/Wells Location) since Jury 2005.

These temporary drill hole/wells will be decommissioned and replaced with permanent

monitoring wells that will be located near the area. Two monitoring drill hole/Wells (DH-

4 and DH-5) are located In the future percolation ponds area and DH-3 Is located east of

the future new SPWRF. The following table shows a comparison of current groundwater
monitoring data obtained since July 2005.

Constituents

Nltrate-N

Boron

TDS

Chloride

Sulfate

Coliform

Cadmium

Chromium

Lead

Selenium
" moA.: ml

Units'

mg/L

mo/L

mg/L

mg/L

MPN/100ml

ug/L

Mg/L

uo/L

UO/L
IgrnmperHtsnMP

Range of Concentrations
Downgradlent

Wens (DH-4 «

DH-5)

0.4 - 34

0.27-1.1

1270-2180

100-120

470-890

—a

0.4-3.3

0.76-12

0.5-18

2.2-63
mooml: mouprobi

Upgradlent Well DH-

0.4-37

0.28-2.30

1430-2200

87-104

610 - 890
_'■

0.5-1.8

0.87 - 30

0.58-19

7.7-16

Qrountfwster Qusllty

Plan)

10 (including

Nltrite-N)

1.0 .

2.000

110

800

1.1/100 ml

5

50

15

50
ly number per 100 mlllllltMB: ug/L: mtcregrams per

liter

** -: No monitoring for then parameters

ENFORCEMENT

23. These WDRs are for a new SPWRF that will be built by September 15,2010. Therefore,

there Is no history of nonoompllance or enforcement. However, the Discharger operates
the existing SPWRF and discharges Its effluent to Santa Clara River under NPDES No.

CA0054224, Order 97-041. With respect to compliance with this NPDES, the Discharger
has been In violation of several affluent limitations since Its adoption on April 7,1997. In
December 1997, the Discharger engeged an environmental engineering firm to study

improvements to the existing SPWRF that would bring the discharge Into full compliance

with effluent limitations. In February 2000, the final report (Wastewater Treatment and

Reclamation Facilities Improvement Needs) Indicated that the existing SPWRF can not

provide the means of meeting effluent limits for biochemical oxygen demand (BOD), total

suspended solids (TSS), turbidity, and collfoim set forth In Order No. 97-041 because of

Page 8

EXHIBIT D



City of Santa Paula

Santa Paula Wattswiter Recycling Facility
Order No. R4-2007-002S

the existing plant1! physical configuration and capacity Maton. On January 23. 2001,
the Discharger was Inued a Notlca of Vkilatlon (NOV) for exceeding effluent discharge
limits that occurred between 1999 and 2000. Further review of the monitoring reports
submitted In accordance with Monitoring and Reporting Program No. CM759 from

January 1, 2000 to June 14, 2004 Indicate that the Discharger continued to exceed
effluent discharge Bmltatloni. as follows: for TSS 353 violations, for total conform 527
violations, for BOD 472 violations, for turbidity 1,444 violations, for residual chlorine 5

violations, and for sulfate 4 violations. In addition to effluent discharge limn violations,

the Discharger has Incurred reporting vioMona and unpermitted discharge violations
throughout the life of the NPOES permit At this point the State of Cettfomia ex rel.

California Regional Water Quality Control Board, Loe Angeles Region, under chepter 5.5
of the Porter-Cologne Water Quality Control Act (California Water Code, Division 7,

commencing at section 13000) Is engaged In settlement discussions with the City of

Sents Paula to obtain penalties end Injunctfve relief for violations of (1) the Federal

Water Pollution Control Act (commonly known es the Cteen Water Act, 33 U.S.C. section

1251 et seq.), (2) California Water Code section 13376, and (3) Regional Board Order
No. 97-041 through e Stipulated Consent Judgment end Flnel Order.

24. The Regional Board has required the Dlschsrger to make the necessary modifications to

the existing SPWRF to bring II Into compliance with NPDES No. CA00S4224 (Order No.

97-041). However, despite some modifications to the existing SPWRF, the Dlschsrger